
Installation Instructions - Updated as of  04/29/20

Smartop Upright 3.0 DeckMount 200429

Upright 3.0
DeckMount

Step #1
Position the Smartop (in closed position) on the spa making sure that all four
corners are properly positioned and square on the spa.

Step #3
Attach the Smartop deckmount mounting bracket to the deck using the 
supplied hex lag bolts (see Fig. 2).  Note:  If  the Smartop deckmount mounting 
bracket does not contact the deck, you may need to shim the bracket with wood
in the thickness needed.

Step #5
Connect the lock down strap to the lock down anchor using the supplied 
#8 x 3/4” button head socket bolt and locknut in the hole that allows the 
base of  the lock down anchor to be flush with the deck.  Next, attach the
lock down anchor to the deck using the supplied #10 x 1-1/2” mounting 
screws (see Fig. 3).  Note:  When installing lock down straps, press down on the 
Smartop to compress the thermal seal.

Step #4
Gently raise the Smartop into the upright position making sure to keep a firm
grip on the cover and attach the shocks to the ball studs (see Fig. 2).  Note:  
When attaching the shocks, make sure the black body of  the shock is on top.

CAUTION! Do not use the Smartop in high wind conditions.  Injury from the spa cover being blown over
and impacting the spa user can occur.

Operation of your Smartop Cover
1)  Fold the first half  of  the Smartop cover off  the spa.  While gripping the
     EAS handle, motion the Smartop cover into it’s vertical upright position. 

Figure 1
EAS Bracket

EAS Handle

Button Head 
Socket Bolt

L

M

Step #2
Attach the EAS handle to the EAS bracket using the supplied 5/16 x 1-1/4” 
button head socket bolt (see Fig. 1).

ITEM PART# DESCRIPTION QTY
A(L) 101935 ST UPRIGHT 3.0 DECKMOUNT MOUNTING BRACKET (L) 1        
A(R) 101936 ST UPRIGHT 3.0 DECKMOUNT MOUNTING BRACKET (R) 1        

B 100609 5/16 X 1-1/2" HEX LAG BOLT 14     
C 100034 BLACK HEX DOME CAP 16     

D
101796,  

101880-101884 SHOCK 2        

E 101946 LOCK DOWN CABLE - DECKMOUNT 2        
F 101941 LOCK DOWN ANCHOR - DECKMOUNT 2        
G 100909 #10 x 1-1/2" MOUNTING SCREW 6        
H 100016 SMALL BLACK DOME CAP 6        
I 101078 LOCK 1        
J 101942 #8 x 3/4" BUTTON HEAD SOCKET BOLT - BLACK 2        
K 101372 #8 LOCKNUT - BLACK 2        
L 101596 EAS HANDLE 2        

M 101751 5/16 X 1-1/4" BUTTON HEAD SOCKET BOLT - BLACK ZINC 2        

Figure 2

Shock
(Black Body)

D

Lag
Bolt

B

Figure 3
Press down to
compress thermal
seal when installing
lock down straps

  

Strap
Fork

Mounting
Screw

G
Bolt

Locknut
K

J

Lock Down
Anchor

F

E
Lock Down
Cable


